fRead all instructions before assembly
and use. KEEP INSTRUCTIONS
FOR FUTURE USE.

AADULT ASSEMBLY
REQUIRED

Due to the presence of small parts during assembly,
keep out of reach of children until assembly is complete.

Simmons Juvenile Furniture
A Division Of Delta Children's Products Corp.

114 West 26th Street
New York, NY 10001
1-800-218-2741

Note: The style of your item may vary from what is pictured in
the instruction sheet.

Remarque : Le modéle de votre article peut étre différent de
celui qui est illustré dans le feuillet d’instructions.

Note: El estilo de su articulo puede variar de la ilustracion en la
Khoja de instrucciones.

Lisez toutes les instructions avant 'assemblage et
I'utilisation. CONSERVEZ LES INSTRUCTIONS
POUR REFERENCE ULTERIEURE.

A L’'ASSEMBLAGE DOIT ETRE FAIT
PAR UN ADULTE

A cause de la présence de petites piéces, pendant 'assemblage gardez
hors de portée des enfants jusqu'a ce que celui-ci soit terminé.

Lea todas las instrucciones antes de \
ensamblar y usar. MANTENGA LAS
INSTRUCCIONES PARA SU USO FUTURO.

A DEBE SER ENSAMBLADO
POR UN ADULTO

Debido a la presencia de piezas pequefias durante el ensamblaje,
mantenga fuera del alcance de los nifios hasta que complete el

Assembly Instructions for your Dress Kit
Directives de Montage pour votre Kit robe
Instrucciones de Ensamble estido Kit

ensamblaje.
Distributed in Canada by

Distribué au Canada prés

Delta Children’s Products
Care of/Soins de:

501 Franklin Boulevard
Cambridge, Ontario NTR8G9
Canada
212-645-9033

Need Help?

Please visit www.SimmonsKids.com/assembly-videos to watch our
easy and effective assembly videos

Besoin d’aide?

Veuillez visiter www.SimmonsKids.com/assembly-videos pour
regarder nos vidéos faciles et efficaces concernant 'assemblage

Necesita ayuda?

Por favor, visite www.SimmonsKids.com/assembly-videos para que
vea nuestros videos que muestran como ensamblar de una manera
efectiva y facil.

| wwwjpma.org

| ctctm e
|Style H: <
Lot: | CERTIFIED

| Conforms to

_D a_t e : ASTM F2388

Safety Standards

L

When contacting Consumer Care please reference the below information. Before contacting Consumer Care please ensure that the
information below matches the information found on the label on the back rail, please reference the information found on the product
when contacting Consumer Care.

Lorsque vous contactez le Service client, veuillez faire référence aux informations ci-dessus. Avant de contacter le Service client,
veuillez vous assurer que les informations ci-dessous correspondent aux informations indiquées sur I'étiquette qui se trouve sur I
traverse arriére; veuillez faire référence aux informations indiquées sur le produit lorsque vous contactez le Service client.

Al contactar al servicio al cliente, entregue la informacion anteriormente mencionada. Antes de contactar al servicio de atencion al
cliente, asegurese de que la informacién abajo calza con la que aparece en la etiqueta en baranda de atras; al contactar al centro
de atencion al cliente, mencione la informacion que aparece en el producto.

To register your product for important safety alerts and updates to your product please visit
www.SimmonsRegistration.com

Pour enregistrer votre produit afin de recevoir des alertes de sécurité et des mises a jour importantes
relatives a votre produit, veuillez visiter le site www.SimmonsRegistration.com

Para registrar su producto a fin de recibir importantes alertas y actualizaciones de seguridad, visite
www.SimmonsRegistration.com

©2015 Simmons Juvenile Furniture, A Division of Delta Children's Products Corp. 25478, January 24, 2015
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CAUTION: DO NOT USE A POWER SCREWDRIVER THEY CAN CAUSE THE FOLLOWING TOOLS AND PARTS ARE REQUIRED:
SCREWS TO BREAK OR STRIP. OUTILS ET PIECES NECESSAIRES

SE NECESITAN LAS SIGUIENTES HERRAMIENTAS Y PIEZAS:
ATTENTION: NE PAS UTILISER UN TOURNEVIS ELECTRIQUE CARLE
VIS PEUVENT CASSER OU PERDRE LEURS FILETS.

L=
PRECAUCION: NO USE UN DESTORNILLADOR ELECTRICO PORQUE H
PUEDEN HACER QUE LOS TORNILLOS SE ROMPAN O RUEDEN.

Phillips Screwdriver (Not Provided)
Tournevis ‘Phillips’(Non prévu)
Destornillador ‘Phillips’ (No siempre)

Hardware kit Part # 23291. ]
Ensemble de quincaillerie EIément #23291.
Pieza niumero # 23291.

Drill: Only use to drillholes do notuseto ~ 1/8” drill bit available from your local

NOTE: FASTENERS ARE SHOWN FULL SIZE Install screws or bolts hardware store
REMARQUE: LES DISPOSITIFS DE FIXATION SONT Perceuse : utiliser uniquement pourpercer  Méche de 1/8 po : disponible aupres de votre
MONTRES EN TAILLE REELLE o desTrous, etnon pour poserdesvisou  quincaillerie locale
NOTA: LOS PERNOS SE MUESTRAN EN TAMANO REAL ’ " R ” ;
des Boulons. 1/8” broca: disponible de su ferreteria local

Eltaladro: sélo uso para taladrar
| |5 hoyos. NoUtilice instalar los tornillos ni
los cerrojos

M4 Hex Wrench (Provided)
M4 Clé A Six Pans (Fournie)
M4 Llave Hexagonal (se Incluye)

#11 - (4) M4 x 38mm SCREW
(4) VIS M4 x 38mm
(4) TORNILLO M4 x 38mm

@ [T

#2 - (2) CAM BOLT

( J

#4 - (2) M3 x 32mm DOWEL

(2) GOUJON D’ASSEMBLAGERAPIDE (2) GOUJONS M6 x 32mm #5 - (4) M6 x 35mm Bolt
(2) CERROJO DE LEVA #3 - (2) CAM LOCK (2) PASADOR M6 x 32mm (4) Boulons M6 x 35mm
(2) VIS D’ASSEMBLAGE RAPIDE (4) Pernos M6 x 35mm

(2) CERRADURADE LEVA

46 (1) CENTER RAIL #7- (1) RIGHT SIDE #3 - (1) LEFT SIDE #9- (1) FRONT RAIL )

) R A ARE (1) COTE DROIT (1) COTE GAUCHE (1) TRAVERSE AVANT ?11)9rR£«1\ZEB£sCEKAFF{<§|IERE
(1) CENTRO DE FERROCARRIL (1) LADO DERECHO (1)LADO ISQUIERDO (1) BARANDA DELANTERA (1) BARANDA DE ATRAS
Do 5477 Part #25476 Part #25475 Part #25474 D s

PG#4 )
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@ \)
STEP #1 e o7 ( STEP#1 A
N PIEZA #7 1.Attach right side (part #7) insert (1) m6x35mm bolt (part #5)
ETAPE N°1 D 8 into the threaded insert in the right end of front rail (part #9).
PIEZA #9 Tighten using m4 allen wrench.

PASO #1 PARTHS 2. Repeat with left side (part #8).

PIECE NO8

PIEZA #8

PART#5
PIECENO5
PIEZA #5

( ETAPE N°1 )
1.Connectez cété droit (piéce n ° 7) insert (1) m6x35mm

boulon (piéce n ° 5) dans l'insert fileté a I'extrémité droite du

rail avant (piece n ° 9). Serrer l'aide de m4 clé allen.

2. Répétez avec le coté gauche (piece n ° 8).

\ y,
( PASO #1
1.Conecte lado derecho (Pieza 7) inserto (1) m6x35mm
tornillo (pieza # 5) en el inserto roscado en el extremo
45 - (2) M6 x 35mm Bolt derecho de la barra de carga (Pieza 9). Apriete con la llave
(2) Boulons M6 x 35mm Allen M4.
(2) Pernos M6 x 35mm PRI o5 \ 2 Repita con el lado izquierdo (Pieza 8).
\\- PIEZA #5 y,
é )

@enter Rail can be placed in either the right or left set of pre drilled holes.

un ensemble de pré trous forés.

(Centre ferroviaire peut étre placé soit dans la droite ou a gauche )

Centro de ferrocarril se puede colocar en la derecha o la
izquierda un conjunto de agujeros perforados previamente.

\_ PG#6 )




(STEP #2 ( U

)

ETAPE N°2 : ‘l

#4 - (1) M3 x 32mm DOWEL
(1) GOUJONS DE M6 x 25mm

\
PASO #2 R\ Y
=

#3 - (1) CAM LOCK

(1) CERRADURADE LEVA

; #2 - (1) CAM BOLT
(VIS DASSEMBLAGE RAPIDE 1\ ) joN pASSEMBLAGERAPIDE

\ (1) CERROJO DE LEVA

N
>

\Y

PART #2
PIECE No2
PIEZA #2

KEART 3
IECE No3

(1) PASADOR M6 x 25mm PART #4
:Mﬂﬂﬂﬂﬂ] PART #6 PIECE No4
PIECE No6 PIEZA #4
PIEZA #6

PIEZA #3

4 STEP#2 )

1.Refer to page 5 for instructions on how to use
the cam lock system.

2. Insert (1) cam locks (part #3) into the holes on
the side of the center rail (part #6). Insert Cam
Bolt (Part #2) into Front Rail (Part #9).

3. Line up the cam bolt (part #2) and dowel (part
#4) at the back of the front rail; from step #1 with
the holes in the end of the center rail (part #6).
Insert and turn the cam lock clockwise to tighten

using aphillips screwdriver.

\

4 ETAPE No 2

1.Voir a la page 5 pour obtenir des instructions sur la
fagon d'utiliser le systeme de verrouillage a came.

2. Insert (1) serrures (piece n ° 3) dans les trous sur le
coté de la glissiere médiane (piece n ° 6). Insert le
boulon a came (piece n ° 2) en rail avant (piece n ° 9).
3. Alignez le boulon a came (piece n ° 2) et la broche
(piece n ° 4) a l'arriere du rail avant; de I'étape n ° 1
avec les trous dans la fin de la glissiere médiane (piece
n ° 6). Insérer et tourner la came de verrouillage dans le

AN

sens horaire pour serrer l'aide d'un tournevis cruciforme.

4 PASO #2

1.See en la pagina 5 para obtener instrucciones sobre como
Jutilizar la leva de bloqueo.

2. Inserte (1) cerraduras (Pieza 3) en los orificios en el lado
del carril del centro (Pieza 6). Inserte (1) perno de leva (Pieza
2) barra de carga (Pieza 9).

3. Alinear el perno de leva (Pieza 2) y la pasador (Pieza 4) en
lla parte posterior del riel frontal, el paso # 1 con los agujeros
en el extremo del carril centro (punto 6). Inserte y gire la leva
de la derecha para apretar con un destornillador.

\_

\

J
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( ASSEMBLY FROM STEP #2
STE P #3 ASSEMBLEE DE LETAPE N°2 (

- o ENSEMBLAJE DEL PASO #2 ‘ [‘ U
oASOHS : '\ o s oo
m
PASO #3 }i )’ (1) PASADOR M6 x 25mm
#3 - (1) CAM LOCK
(1) VIS D’ASSEMBLAGE RAPIDE
(1) CERRADURADE LEVA
#5 - (2) M6 x 35mm Bolt
mjl:l jﬂﬂﬂﬂﬂﬂm (2) Boulons M6 x 35mm
(2) Pernos M6 x 35mm
Part #5 #2 - (1) CAM BOLT
Piece No5 (1) GOUJON D’ASSEMBLAGERAPIDE
Part #5 Pieza #5 \U)CERROJO DELEVA )
Piece No5
Pieza #5
Part#2 Part#4
Piece No2 Piece No4
Pieza #2 o Pieza #4
Part#
Pieéce No3
Pieza #3
L)
(" 1. Insert Cam Bolt (Part #2) into Back Rail (Part #10). )
2. Line up the dowels (part#1) at the back of the assembly from step #2 with the holes in the face of the back rail (Part #10)
3. Insert (1) m6 x 35mm bolt (part #5) through each hole in the back of the back railand into the holes in the sides from step #2.
4 Refer to page 5 for instructions on how to use the cam lock system.
\S.Tighten with a phillips screwdriver. )
f1. Insert le boulon a came (piéce n ° 2) en rail arriere (piece n °10). )
2. Alignez les chevilles (piece n ° 1) a l'arriere de I'assemblage de I'étape n ° 2 trous with the dans le visage de la traverse arriére (piece n ° 10).
3. Insert (1) M6 x 35mm boulon (piece n ° 5) dans chaque trou a l'arriére de the back ferroviaire et dans les petits trous pré-percés sur les cotés de I'étape n ° 2.
4 Refer a la page 5 pour obtenir des instructions sur la fagon d'utiliser le systeme de verrouillage a came.
\S.Serrez avec un tournevis cruciforme. )
/1. Inserte (1) perno de leva (Pieza 2) barra trasero (Pieza 10). )
2. Alinee las clavijas (Pieza 1) en la parte posterior de la asamblea desde el paso # 2 agujeros conel en la cara del travesafo trasero (Pieza 10).
3. Insertar (1) M6 x 35mm perno (Pieza # 5) en cada agujero en la parte posterior de theback ferrocarril y pequefios agujeros piloto en los lados de la etapa 2.
4 Referirse en la pagina 5 para obtener instrucciones sobre como utilizar la leva de bloqueo.
\S.Apriete con un destornillador Phillips )

\ PG#8 )




-

4 ASSEMBLED DRESS KIT )
FINAL ASSEMBLY LATABLE A LANGER MAINTENANT ASSEMBLEE
ASSEMBLAGE FINAL EQUIPO DE ENSEMBLAJE
ESEMBLAJE FINAL

#11 - (4) M4 x 38mm SCREW
(4) VIS M4 x 38mm
(4) TORNILLO M4 x 38mm

\PART#1 1

2

PIECENO11

ASSEMBLAGE FINAL 2

2a) Placer latable a langer maintenantassemblée sur ledessus de la commode.
2b) Marquer l'emplacement des trous pratiqués a l'arrierede latable a langer sur la
commode.

\20) Percer des trous de guidage a l'aide d’'une méche de 1/8po a chaque endroit y

( ESEMBLAJE FINAL 2

2a) Poner el equip6 de ensemblaje ensima del cambiador.
2b) Marcar la locasion de cada agujero en la parte de atrad del equipo del
cambiador.

9 2c) Hacer los agujeros pilotos con destornillador de 1/8 en cada puesto.

<

PIEZA #11
DRESSERUNIT
LA COMMODE
LA COMMODA
N J
( FINALASSEMBLY 1 h
1) Check to see if holes are drilled in the back of the dresser that match the
L holes in the back of the dress kit. If yes, go to 3, if not go to 2. )
( ASSEMBLAGE FINAL 1 h
1) Vérifiez si des trous sont perforés a l'arriere de la commode correspondant
aux trous a l'arriére du kit de commode. Si oui, allez au point 3. Si non, allez au
\pomt 2. )
; 3
ESEMBLAJE FINAL 1
1) Para insertar la gaveta, alinee la guia macho de la gaveta con la
\guiahembradelmueble y empuje hasta que tope. )
4 N\ ( )
FINALASSEMBLY 2 FINALASSEMBLY 3
2a) Set the assembled dress kit on the top of the dresser unit 3) insert (4) 38mm screws (Part #11) through the back of the dress kit, into the
2b) Mark the location of the holes in the back of the dresskit on the dresser unit _Pilot holes in the dresser unit Tighten with a Phillips Screwdriver. Y
\20) Drill pilot holes with a 1/8” drill bit at each location. ) ( ASSEMBLAGE FINAL 3 )
4 A

3) Insérer (4) vis de 38mm (Piéce no11) a partir de I'arriére de la table a langer,
jusque dans les trous de guidage que I'on percer dans la commode. Serrer au
moyen d’un tournevis Phillips.

AN

( ESEMBLAJE FINAL 3

3) Inserta (4) tornillos tamafio 38 mm (Pieza #11) en la parte de atras en los

\agujeros piloto. Apriete con destornillador Phillips.




